

REPORT NO: ER/2003/A0010 DATE: Oct. 22, 2003

APPENDIX 3

INTERNAL PHOTOGRPHS OF EUT

The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This test report cannot be reproduced, except in full, without prior written permission of the Company.



ID: RJIGR-230

Open View of EUT



Internal of EUT -1



The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This test report cannot be reproduced, except in full, without prior written permission of the Company.

SGS Taiwan Ltd.No. 134, Wu Kung Rd., Wuku Industrial Zone, Taipei Country, Taiwan.TEL: 886-2-22993939FAX: 886-2-22982698



Internal of EUT -2



Internal of EUT -3



The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This test report cannot be reproduced, except in full, without prior written permission of the Company.

SGS Taiwan Ltd. TEL: 886-2-22993939 No. 134, Wu Kung Rd., Wuku Industrial Zone, Taipei Country, Taiwan. FAX: 886-2-22982698